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KEN YO INTERNATIONAL CO., LTD.
12F-2, NO.332, GACHENG STREET, TAICHUNG 408, TAIWAN

The following merchandise was submitted & identified by the applicant as:
Type of Product:
Manufacturer/Vendor:
Country of Origin:

EVA foam playing mats, Sport/Judo mats
Ken Yo International Co., Ltd.
Taiwan

Date of Sample received: 2007/01/23

=================================================================

Test Requested
Phthalate 2005/84/EC

Test method
With reference to Chromatographia Vol.47, No.784, 1998. Analysis was performed by
GC/MS.

Test Results
- Please see the next page(s)

Signed for and on behalf of
SGS Taiwan Ltd.

Iris Huang
Asst. Supervisor
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Test Results:
Phthalate 2005/84/EC PASS

Test ResultsTest Item CAS NO.
1 2 3 4 5

Spec. Detected
Limit Unit

BBP
(Benzyl butyl phthalate) 000085-68-7 N.D. N.D. N.D. N.D. N.D. 0.1 0.003 %

DBP
(Di-butyl phthalate) 000084-74-2 N.D. N.D. N.D. N.D. N.D. 0.1 0.003 %

DEHP(Di-(2-
ethylhexyl) phthalate) 000117-81-7 N.D. N.D. N.D. N.D. N.D. 0.1 0.003 %

DIDP
(Di-isodecyl phthalate) 026761-40-0 N.D. N.D. N.D. N.D. N.D. 0.1 0.003 %

DINP
(Di-isononyl phthalate) 028553-12-0 N.D. N.D. N.D. N.D. N.D. 0.1 0.003 %

DNOP
(Di-n-octyl phthalate) 000117-84-0 N.D. N.D. N.D. N.D. N.D. 0.1 0.003 %

Description:
1. Purple foam.
2. Green foam.
3. Yellow foam.
4. Orange foam.
5. Blue foam.
Note:
1.The report is separated for used in vain.
2."N.D."non-detected means the test results is lower than detection limit value.
3.This test document cannot be reproduced in any way, except in full context, without the

prior approval in writing of the laboratory.
4.Any unauthorized alteration, forgery or falsification of the content or appearance of this

report is unlawful and offenders may be prosecuted to the fullest extent of the law.

Date of testing : 2007/01/24 - 01/31
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** End of Report **

 

  

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 


